A & D SERIES SNOWBLADE

Used on Mk4 tractors

&)
o/

%

Location to be
attached

366011700 B

OCTOBER 2014



A & D SERIES SNOWBLADE

PART DESCRIPTION PART NUMBER
1 |Snowblade Pivot Bracket Welded Assembly 329593000
1A |Snowblade Pivot Bracket for Mk4 tractors 329602100
2 [Snowblade Spacer 183520000
3 |Engine Pulley Cap (M10 Washer) 18312202
4 [M10Washer 088002400
5 |M10 x 55 Hexagonal Head Bolt 018002400
6 |M10 Lock Nut 04886100
7 |Forward/Reverse Trunnion 183017300
8 |M8Washer 088003700
9 [MS8 Lock Nut 04920100
10 [MS8 x 55mm Hexagonal Head Bolt 028662600
11 [RClip 11836700
12 [Snowblade Spacer 183010800
13 [M8x 13 x 1 Mild Steel Washer S/Colour 08942300
14 |Snowblade Lift Handle Welded Assembly 324000600
15 |Snowblade Pivot Arm Bracket 301892500
16 |M10 x 30mm Hexaganol Head Bolt 018003000
17 |M10 Spring Anchor 028663800
18 |Snowblade Lift Latch 307263600
19 ([Bolt M10 x 85mm 018001900
20 |Snowblade Latch Pivot Bush 313513300
21 |Snowblade Hand Grip Pin 053000000
22 |Park Brake Spring 25805000
23 |Snowblade Spring 25885300
24 |CSeries Chassis Front 27115500
25 |Bearing 6882 RS 108728900
26 |Snowblade Latch Trigger Rod 313513201
27 |M5 Washer Form C125 088002800
28 |MS5 Starlock washer 08804400
29 |M5 x 30mm Long C'sk Head Socket Drive Screw 028004000
30 |M5 Steel Hex Nut 048001800
31 |Blade Assembly 321000700
32 |Blade Pivot Assembly 32713000
33 |Blade Attachment Assembly 321000600
34 |Rubber Strip 14854500
35 |Rubber Fastening Strip 30121600
36 |Skid 32713300
37 |Pivot Pin 18318200
38 |Blade Attachment Pivot Spacer 183520900
39 |Blade Spring 25870600
40 |Eye Bolt 18871300
41 [Locking Pin 31300300
42 |M8x 30mm Bolt 018001600
45 |M12 Half Nut 049381200
46 |Washer M12 088001200
47 |X Series Transport Handle Grip RH 149547100
48 [X Series Transport Handle Grip LH 149547200
49 |Snowblade Mounting Plate Welded Assembly (LH) only used on A & D Series 327178600
50 [Snowblade Mounting Plate Welded Assembly (RH) only used on A & D Series 327178500
OCTOBER 2014 366011700 B




